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SHIN-ETSU CHEMICAL GO.LTD.

2-13-1 ISOBE ANNAKA-SHI GUNMA JAPAN

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE APPLICANT AS:
UTOHUTIVEREILVREh, REICRDOTHRZ{TVEL::

SAMPLE NAME 1 X-71-8015A

CLIENT REF.NO :  Shin-Etsu-704

SAMPLE RECEIVED : 2020/10/27

TESTING DATE :  2020/10/27 TO 2020/11/05

TEST REQUESTED :  SELECTED TEST(S) AS REQUESTED BY CLIENT.
SHTEE SHEBIEEOERIZEYET,

TEST METHOD(S) :  PLEASE REFER TO THE NEXT PAGE(S).
SAE LFOAR—CETSBELET,

TEST RESULT(S) :  PLEASE REFER TO THE NEXT PAGE(S).
SR LFOA—C%TSMBEALNET,

Al X FE (\‘;:L

e

Fumitaka Maruyama / Quality Officer
Central Chemical Laboratory
SGS Japan Inc.

This Test Report is Issued by the Company under its General Conditions of Service printed overleal or avallable on request and accessible al hitpJiwww.sgs.com. Altenton |s drawn

to the limitation of Hability, indemnification and jurisdiction issues definad therein. Unless otherwise stated the results shown in this Test Report refer only to the samples(s) tested

This Test Report cannot be reproduced except, in full, without prior approval of the Company. Any unautherized alteration, lorgery or falsification of the content or appearance A
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SHIN-ETSU CHEMICAL CO..LTD.

2-13-1 ISOBE ANNAKA-SHI GUNMA JAPAN

TEST RESULT(S)

ITEM(S) UNIT _ RESULT METHOD INST./PLACE _ MDL
ANTIMONY(Sb) mg/ke  ND. EPA3052 ICP-OES 2
HALOGEN

CHLORINE(CI) me/kg 60 BS EN14582(2016)/ Combustion Ic 50
BROMINE(BY) me/kg N BS EN14582(2016)/ Combustion Ic 50

NOTES: mg/kg = ppm, N.D. = Not Detected, INST. = INSTRUMENT, MDL = Method Detection Limit

This Test Report Is ssued by the Company undet its General Conditions of Service printed overleal or avillable on request and accessible at hipfAwww sgs.com. Attention I5 drawn
to the limitation of liabilty, indemnification and jurisdiction issuas defined therein. Unless otherwise stated the resu'ts shown in this Test Report refer only to tha samples{s) tested
This Test Repon cannol be reproduced except, in full, without prior approval of the Company. Any unauthonzed alteration, forgery of lalsification of the conlent of appearance A
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SHIN-ETSU CHEMICAL GO..LTD.

2-13-1 ISOBE ANNAKA—-SHI GUNMA JAPAN

SH70—F¢—k MEASUREMENT FLOW CHART
DEESRATEIcBVTHEER2 S BLTLET.,

The sample was dissolved/ decomposed totally by acid pre—conditioning method according to below flow chart.
2)53Hi1E &3 Name of the person in charge of measurement: fif)ll == Ryohei Fukawa
3)> T E{£35 Name of the person responsible for measurement: K& EHZ Mayumi Otani

TS ———— = :
INORGANIC ANALYSIS 1T 4% - F ¥ Cutting*Preparation

Y

= Sample measurement

BHR/ BRRIZ&DE S A2 (HNO,, HCI, HFE), F R
Decomposition under closed/ open system (HNO,, HCI, HF, ete.),

Dilution
Y
Aifd Filtration
v v
& Solution 7% Residue
Y
FILAYiERY Alkali fusion

v v

ICP-OES, ICP-MS

This Test Report is Issued by the Company under its General Conditions of Service printed overleal or available on reques! and accessible al hitp/iwww.sgs.com, Attentol
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2-13-1 ISOBE ANNAKA-SHI GUNMA JAPAN

70 —Fv—k MEASUREMENT FLOW CHART

153718 %435 Name of the person in charge of measurement: ]Il 53 Ryohei Fukawa
2)53 T E T3 Name of the person responsible for measurement: X% IEHZ%E Mayumi Otani

HvF 404 - TFEE Cutting Preparation

J\I:li'z HALOGEN

Y

= Sample measurement

Y
EFAR T/ BANK AR - B RN
Oxygen bomb/ Pyrohydrolytic furnace combustion*
Absorption

Y

lon chromatography
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SHIN-ETSU GHEMICAL CO..LTD.

2-13-1 ISOBE ANNAKA-SHI GUNMA JAPAN

SAMPLE IMAGE

JP/2020/101215

<END>
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SHIN-ETSU CHEMICAL CO..LTD.

2-13-1 ISOBE ANNAKA-SHI GUNMA JAPAN

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE APPLICANT AS:
UTFOY YT IVERE <LVREEh, BEICRboTHRBETELE:

SAMPLE NAME . X-71-8015B
CLIENT REF.NO . Shin—Etsu-704

SAMPLE RECEIVED : 2020/10/27

TESTING DATE ;. 2020/10/27 TO 2020/11/05

TEST REQUESTED :  SELECTED TEST(S) AS REQUESTED BY CLIENT.
SIEB SWEE FEEOERIZEYET,

TEST METHOD(S) . PLEASE REFER TO THE NEXT PAGE(S).

S Ak LTFOR—SECSEENET .

TEST RESULT(S) . PLEASE REFER TO THE NEXT PAGE(S).
SR LUFOR—SESSRBEALES.

b X ©

Fumitaka Maruyama / Quality Officer
Central Chemical Laboratory
SGS Japan Inc.

This Test Repon is issued by the Company under i1s General Condiions of Service printed overleal or avallable on reques! and accessible at hitp Awww.sgs com. Attenton I5 drawn
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SHIN-ETSU GHEMICAL CO.LTD.

2-13—-1 ISOBE ANNAKA-SHI GUNMA JAPAN

TEST RESULT(S)

ITEM(S) UNIT  RESULT METHOD INST./PLACE MDL
ANTIMONY(Sb) mg/ke N.D. EPA30562 ICP-OES 2
HALOGEN
CHLORINE(CI) me/kg 60 BS EN14582(2016)/ Combustion (¢ 50
BROMINE(Br) mg/keg N.D. BS EN14582(2016)/ Combustion 1G 50

NOTES: mg/kg = ppm, N.D. = Not Detected, INST.=INSTRUMENT, MDL = Method Detection Limit

This Test Report Is issued by the Company under s General Conditions of Service printed overleal or avallable on request and accessible al hitpJiwww sgs.com. Aftention Is drawn
1o the limitation of liabiity, indemnilication and jurisdiction issues defined therein, Unless ctherwise stated the results shown In this Test Report refer only to the samples(s) tested
This Test Report cannol be reproduced except, in full, without prior approval of the Company. Any unauthorized alteration, lorgery or falsification ¢f the conlent o appearance A
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SHIN-ETSU CHEMICAL CO.LTD.

2-13—1 ISOBE ANNAKA-SHI GUNMA JAPAN

SH70—Fv—k MEASUREMENT FLOW CHART
NESFEINEBI B TREERE2 S BLTLET,

The sample was dissolved/ decomposed totally by acid pre—conditioning method according to below flow chart.
2)5>#74E 2435 Name of the person in charge of measurement: ff)ll 523 Ryohei Fukawa
3T E £ Name of the person responsible for measurement: K& EMHZ%E Mayumi Otani

N AR HwT a4 - FHELH Cutting-Preparation
INORGANIC ANALYSIS

Y

&= Sample measurement

HEAR/ FMRICLDEED AR (HNO,, HCI, HFE), IR
Decomposition under closed/ open system (HNO,, HCI, HF, etc.),
Dilution

Y
5318 Filtration

v v
&% Solution 7%i& Residue
Y
FILHUERE Alkali fusion

ICP-OES, ICP-MS
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SHIN-ETSU CHEMICAL CO.LTD.

2-13-1 ISOBE ANNAKA-SHI GUNMA JAPAN

43470 —Fv—k MEASUREMENT FLOW CHART

14534738 2438 Name of the person in charge of measurement: ffJIl 55F Ryohei Fukawa
24531 EAEE Name of the person responsible for measurement: A& EHMHZE Mayumi Otani

SAOA OGE HuT 424 FHE( Cutting®Preparation

Y

FF& Sample measurement

v
EERAR D/ BMNIK S AR - R REIR IR
Oxygen bomb/ Pyrohydrolytic furnace combustion*
Absorption

A 4

lon chromatography
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SHIN-ETSU GHEMIGAL GO.,LTD.

2-13-1 ISOBE ANNAKA-SHI GUNMA JAPAN

SAMPLE IMAGE

JP/2020/101216
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